ASSEMBLY INSTRUCTION

Flair Hudson Metal Daybed with Trundle

PARTS LIST

i

/

3 |2pcs | 4 |2pcs | 5 |24PCS
9 | 2pPCS

10 | 1PCS
- = % > S
M6X16 M8X45 M6X45
A | 8pes | B | 8pes| G [12pes| D | 4pcs [ E [ 12cs | F | spos
) > — < g
M6 BANNER M6X35
G | apecs H | 1pcs I | 1pcs J | 48pcs K | 2pcs

* Please double-check to ensure that all parts of the package contents intact.

WARNING

* Please read the instruction manual carefully before using the furniture.
* Please assemble strictly in accordance with the instruction.

* Only with a rag or slightly damp cloth to clean the surface of the furniture,do not use strong abrasive cleaners.

* Use mismatched hardware may cause damage to the product,make sure that all kinds of hardware accessories
specifications prior to installation.

* If any parts are missing,broken,damaged or worn,stop using this product until repairs are made and factory
replacement parts are installed.

* Weight loading ability: 150KG




X2

QTy

HARDWARE

== Mm6ex45

QTY

24

CODE

CODE HARDWARE




=S
X
S
\\




QTY

22

HARDWARE

CODE

X8

QTY

HARDWARE
= M6X16
b=  M6X35

CODE




c@




	交叉床 Model (1)
	交叉床 Model (1)
	交叉床 Model (1)
	交叉床 Model (1)
	交叉床 Model (1)

